Page 1

SECTION A = PARTS LIST

Parts List for BS-461AS (B035A)

03/12/2014

Part No. Description Size No. | Q'ty[|Part No. Description Size No. |Q'ty
A1 Hex. Socket Cap Screw 3/8"x1"L 1 A48 |Set Screw M8x12L 2
A2  |Spring Washer 3/8" 1 A49 |Spring Washer M8 2
A3 |Washer S1380221-3 | 1 A50 |Hex. Socket Cap Screw M8x16L 2
A4 |Set Screw 5M16"x5/M16"L | 1 A51 |Position Bracket 460D3-29-A | 1
A5  |Position Bracket (L) $1380221-2 | 1 A52 [Hex. Cap Bolt M16x60L 4
A6 |Hex. Socket Cap Screw 3/8"x1"L 1 A53  |Nut M16 4
A7  |Spring Washer 3/8" 1 A54 |Vise Pressure Valve 1
A8 |Washer $1380221-3 | 1 A55 |Movable Coolant Tray 460D3-39 2
A9  |Spring Washer 3/8" 1 AS56 |Hex. Cap Bolt M6x12L 4
A10 |Hex. Socket Cap Screw 3/8"x1"L 1 AS57 |Bracket 460D3-39-A | 2
A11  |Shaft Bracket S1380110-C | 1 A58  |Nut M6 4
A12  |Upper Shaft 460D2-64 1 A59  |Nut 12" 2
A13  |Shaft S1380221-2 | 1 AB0 |Adjusting Bolt 331D4-37 2
A14 |Length Scale Rod S$1380221 1 A61 |Door Pin 2
A15 |Adjusting Block S1380110-B | 1 A62 |Hex. Socket Cap Screw M6x30L 1
A16 |Locking Handle 35080420 1 A63 |Power Switch 1
A17  |Washer $1380221-3 | 1 AB4 |Electric Box Cover 331D3-07 1
A18 |Spring Washer 3/8" 1 A65 |Hex. Socket Cap Screw M6x8L 4
A19 |Hex. Socket Cap Screw 3/8"x1"L 1 A66 |Spring Washer M6x8L 4
A20 |Position Bracket (R) S1380110-A | 1 AB7 |Electric Box (Swivel ) 331D3-06-E 1
A21 |Set Screw 5/16"x5/16"L | 1 A68 [Hex. Cap Bolt M8x16L 4
A22  |Washer S1380221-3 | 1 AB9 |Spring Washer M8 4
A23  |Spring Washer 3/8" 1 A70 |Fixing Bracket 331D3-37 1
A24 |Hex. Socket Cap Screw 3/8"x1"L 1 A71  |Nut M6 2
A25 |Hex. Cap Bolt M10x25L 4 A72 |Set Screw M6x30L 2
A26 |Spring Washer M10 4 A73 |Shaft Bushing 331D1-18-A 1
A27  [Washer M10 4 A74 [Locking Handle M8x30L  |331D4-38 1
A28 |Flat Head Screw 5/16"x3/4"L 4 A75 |Spring Washer M8 4
A29 |Outlet Side Plate 460D3-40-B | 1 A76 |[Hex. Cap Bolt M8x16L 4
A30 |Removable Retrieval Plate |460D3-40-A 1 A77 |Hex. Cap Bolt M6x16L 4
A31 [Fixing Bracket 460D3-02-B | 2 A78 |Swiveling Shaft 331D1-18 1
A32 [Washer M8 11 A79 |Button Head Socket Screw |M6x8L 4
A33 |Spring Washer M8 1 A80 |Swiveling Bracket 460D3-09 1
A34 |Hex. Cap Bolt M8x20L 1 A81 |Big Round Head Screw M6Ex8L 6
A35 |Handle 9160502 1 A82 [Cover 460D3-09-A | 1
A36 |Big Round Head Screw M6x12L 2 A83 |Operation Box 331E3-01 1
A37 |Retrieval Table 460D3-40 1 A84 |Button Head Socket Screw |M5x8L 4
A38 [Washer M12 4 AB5 |Handle A-42-C 33080418 2
A39 |Spring Washer M12 4 A86 |Control Panel 1
A40 |Hex. Cap Bolt M12x25L 4 A87 |Button Head Socket Screw |M5x8L 6
A41 |Coolant Tray 460D3-02-A 1 A88 |Button Head Socket Screw |M6x8L 4
A42 |Cover 460D3-05-A 1 A89 |Hydraulic Rear Cover 460D3-05-B 1
A43 |Button Head Socket Screw [M6x8L 4 A90 |Fixing Bracket 331D3-02-B 3
Ad4  |Hex. Socket Cap Screw M6x12L 2 A91  |Nut M8 12
A45  |Hydraulic Unit 1 A92 |Spring Washer M8 12
A46 |Machine Base 460D3-01 1 A93 |Washer M8 12
A47 |Supporting Bracket 460D3-02-C 1 A94 |Coolant Plate (L) 460D3-02 1

15



Page 2

Parts List for BS-461AS (B035A) 03/12/2014
SECTION A = PARTS LIST
Part No. Description Size No. |Q'ty|Part No. Description Size No. |Q'ty
AS5 |Hex. Cap Bolt M8x20L 12
AS6 |Hex. Cap Bolt M6&x12L 2
AS7  |Spring Washer M6 2
AS98 |Coolant Pump 1/6"x150L 1
A99 |Fixing Plate 331D3-39 1
A100 [Chip Box 460D3-04 1
A101 |Button Head Socket Screw [M6x12L 2
A102 [Cover 460D3-05 1
A103 |Button Head Socket Screw |M6x8L 4
A104 |Coolant Plate (Rear) 460D3-03-A 1
A105 |Washer M8 2
A106 |Spring Washer M8 2
A107 |Hex. Cap Bolt M8x16L 2

16



03/12/2014

Parts List for BS-461AS (B035A)

Page 3

LA-0120001

(Lot

j (D501
(2901

¥01

(2)96
(06

VY NOILO3S
4vSA09t-An

17



Page 4 Parts List for BS-461AS (B035A) 03/12/2014
SECTION B — PARTS LIST
Part No. Description Size No. | Q'ty( Part No. Description Size No. |Q'ty
B1 Cover Plate 460D3-26-A 1 B48 |Hex. Socket Cap Screw M8x20L 8
B2 |Button Head Socket Screw [M5x8L 4 B49 |Hex. Cap Bolt M5x15L 1
B3 |Cam Shaft 331D2-31 1 B50 |Wire Fastener 331D2-35 1
B4 |Bearing 6000 331D5-10A 1 B51 |Position Plate 331D2-25 1
B5 |Spring Washer M10 1 B52 |Lower Cover 331D2-05 1
B6  [Nut M10 1 B53 |[Swiveling 460D1-06 1
B7 |Cam Bracket 331D2-30 1 B54 |Swiveling Shaft 331D2-03 1
B8 |Hex. Socket Cap Screw M8x25L 2 B55 |Bearing 30312 331D5-12 2
B9 C Ring 516 1 B56 |Upper Cover 331D2-06 1
B10 |Hex. Socket Cap Screw M10x40L 1 B57 [Set Screw M6x25L 1
B11 |Cam Spring 331D4-02 1 B58 |Hex. Socket Cap Screw M8x20L 8
B12 |Nut M10 1 B59 |[Tighten Plate 331D2-06-A 1
B13 |Connecting Plate 460D2-32 1 B60 |Oil Ring P60 S138F5-01 2
B14 |Locking Bolt 331D2-27 1 B61 |[Hex. Cap Bolt M20x65L 1
B15 |Hex. Socket Cap Screw M10x50L 1 B62 [Nut M20 1
B16 |Connecting Block 331D2-28 1 B63 [Hex. Cap Bolt M10x60L 1
B17 |Locking Rod 460D2-29 1 B64 |Nut M10 1
B18 |Nut M12 1 B65 [Nylon Nut M10 1
B19 |Rubber Handle 9160501 1 B66 [Washer S138F2-26-A| 1
B20 |Brake Plate 331D2-26 1 B67 [Washer S138F2-26-B| 1
B21 |Hex. Socket Cap Screw M8x20L 2 B68 [Position Adjusting Plate S138F3-29 1
B22 |Brake Bracket 331D1-11 1 B69 |Position Bolt S20A2-01 1
B23 |Button Head Socket Screw |[M6x8L 2 B70 |Hose SP103 1/4"x18" 460D4-04 1
B24 |Hex. Socket Cap Screw M4x6L 2 B71 |Wing Screw M6x30L 2
B25 |Magnifier Holder 331D3-43 1 B72 |Hose Seat L46N2-20 1
B26 |Angle Magnifier 331D4-09 1 B73 |Coolant Switch L25A4-49 1
B27 |Cover 331D3-25 1 B74 |Hex. Socket Cap Screw M10x30L 12
B28 |Hex. Socket Cap Screw M10x40L 1 B75 |Afttached Plate (R) 460D2-24 1
B29 |Washer M10 1 B76 [Attached Plate (L) 460D2-23 1
B30 |Center Wheel 331D2-33 1 B77 |Screw Holder 1/2"x50L 2
B31 |Wire Fastener 331D2-35 1 B78 |Lower Bracket 460D1-17 1
B32 |Hex. Cap Bolt M5x15L 1 B79 |Washer 1/2" 2
B33 |Bushing 331D2-34 1 B80 [Nut 1/2" 2
B34 |Steel Rope 1 B81 [Spring Washer M8 4
B35 |Angle Spring 331D4-03 1 B82 [Hex. Socket Cap Screw M8x25L 4
B36 |Plate 460D2-50 2 B83 |Hex. Socket Cap Screw M8x20L 2
B37 |Spring Pin 8x20L 4 B84 |Hex. Socket Cap Screw M10x55L 2
B38 |Hex. Socket Cap Screw M12x130L 6 B85 |Angle Cutting Table 460D1-03 1
B39 |Set Screw M12x25L 4 B86 |Hex. Socket Cap Screw M10x60L 2
B40 |Table 460D1-01 1 B87 |Spring Pin 8x20L 2
B41 |Fixing Block 331D2-04 2 B88 |Cutting Platform 460D1-02 1
B42 |Hex. Socket Cap Screw M10x35L 4 B89 |Vise 460D1-04-A 1
B43 |Hex. Socket Cap Screw M10x40L 1 B90 |Spring Pin 8x20L 2
B44 |Nut M10 1 B91 |Position Plate 460D2-65 1
B45 |Spring Pin 8x20L 2 B92 |Hex. Socket Cap Screw M12x35L 4
B46 |Hex. Socket Cap Screw M10x20L 5 B93 [Spring Washer M10 6
B47 |Spring Washer M10 5 B94 [Hex. Socket Cap Screw M10x40L 6

18



Page 5 Parts List for BS-461AS (B035A) 03/12/2014
SECTION B — PARTS LIST
Part No. Description Size No. | Q'ty( Part No. Description Size No. |Q'ty
B95 |Upper Shaft 460D2-56 1
B96 |OQilless Bearing 45x5x40 460D4-23 2
B97 |Central Bracket 460D1-21 1
B98 |Supporting Bracket 460D3-29 1
B399 |Nut M10 1
B100 |Spring Washer M10 2
B101 |[Hex. Socket Cap Screw M10x16L 2
B102 |Washer M10 1
B103 |Bearing 6200 L25A5-01 1
B104 |Spring Washer M10 2
B105 |Hex. Socket Cap Screw M10x30L 1
B106 |Long Handle 331D4-26 1
B107 |Locking Arm 331D2-53-D 1
B108 |Nut M10 1
B109 |Locking Cam 331D2-53-C 1
B110 |C Ring 817 2
B111 |Locking Shaft 331D2-53 1
B112 |Locking Wheel 331D2-53-A 1
B113 |Hex. Socket Cap Screw M6Ex16L 1
B114 |Key 5x5x20 1
B115 |Set Screw M8x8L 2
B116 |Hex. Cap Steel Screw M6Ex16L 1
B117 |Nut M6 1
B118 |Position Shaft 331D2-53-B 1
B119 |Hex. Socket Cap Screw M8x40L 2
B120 |Spring Washer M8 2
B121 |Washer M8 2
B122 |Vise Position Block 331D2-19 1
B123 |Set Screw M8x8L 2
B124 |Vise Locking Block 331D2-20 1
B125 |Attached Copper 331D2-21 2
B126 |Guide Plate 460D2-17 1
B127 |Hex. Socket Cap Screw M12x35L 4
B128 |Hex. Socket Cap Screw M12x30L 2
B129 |Hex. Cap Bolt M8x20L 2
B130 |Spring Washer M8 2
B131 |Table Plate 460D3-26 1
B132 [|Front Vise Cylinder 1
B133 |Position Block 331D2-18-A 1
B134 |Front Vise 460D1-05 1
B135 |Hex. Socket Cap Screw M12x30L 2
B136 |Hex. Socket Cap Screw M8x20L 1
B137 |Attached Plate 460D2-22 1
B138 |Hex. Socket Cap Screw M8x20L 4

19



03/12/2014

Parts List for BS-461AS (B035A)

Page 6

LA-012000})

(b)8eT

[4

ezt
(o)ser *mww

[41}

11T
(2)or1 80T

901
L0T

g NOILO3S
34vSaoor-In

20



Page 7

SECTION C - PARTS LIST

Parts List for BS-461AS (B035A)

Part No. Description Size No. | Q'ty||Part No. Description Size No. |Q'ty
1 Button Head Socket Screw MEx8L 2 C48 |Brush Cover 460D3-31 1
C2 |Wheel Cover 460D3-10-C 1 C49 |Fixing Bracket 460D3-31-A 1
C3 |Flat Head Screw M12x25L 1 C50 |Hex. Cap Bolt M8x20L 2
C4  |Driver Wheel Washer 331D2-49 1 C51 |Spring Washer |M8 2
C5  |Driver Wheel 460D1-13 1 C52 |Washer |M8 2
C6 |Blade Guide 460D3-13-A 1 C53 |Spring Washer |M6 1
C7 |Thumb Screw M5x8L 1 C54 |Wing Screw |IVI6x1OL 1
C8 |Spring Pin 4x12L 1 C55 |Hex. Socket Cap Screw M6Ex20L 1
C9 |Guide Post (R) 460D1-07-A 1 C56 |Brush Shaft 460D2-59-1 1
C10 |Button Head Socket Screw M6x16L 4 C57 |Nut M20 1
C11  |Cover Latch 460D2-45 2 C58 |Transformer Shaft 460D2-59-2 1
C12 |Pin 8x70L 2 C59 |Key 4x15L 4
C13 |Button Head Socket Screw M8x30 4 C60  |Universal Joint L25A4-02 2
C14 |Latch Block 460D2-44 2 C61 |Set Screw M5x6L 8
C15 |Spring Pin 4x12L 1 C62 |Universal Joint Cover L25A4-02-1 2
C16 |Thumb Screw M5x8L 1 C63 [|Universal Joint Plate 460D3-31-C 1
C17 |Blade Guide 460D3-12-A 1 C64 |Button Head Socket Screw M5x8L 2
C18 |Hex. Socket Cap Screw M10x35L 4 C65 |Chip Motor Bracket 460D3-31-B 1
C19 |Washer M10 4 C66 |Spring Washer M8 1
C20 |Spring Washer M10 4 C67 |Hex. Socket Cap Screw M8x20L 1
C21 |Set Screw M8x16L 6 C68 |Nut M6 8
C22 |Round Head Screw M5Sx8L 5 C69 |Chip Motor 1
C23 |Guide Pate 460D1-08 1 C70 |Hex. Socket Cap Screw M6x90L 4
C24 |Locking Block 460D2-46 2 C71 |Speed Sensor Bracket (Type 120) |460D3-19 1
C25 |Guide Post (L) 460D1-07 1 C72 |Spring Washer M12 4
C26 |Locking Handle M12x50L 331D4-39 2 C73 |Hex. Cap Steel Screw M12x45L 4
C27 |Hex. Socket Cap Screw M5x15L 1 C74 |Hex. Socket Cap Screw M12x70L 4
C28 |Spring Washer M5 1 C75 |Shaft Washer 331D2-01-A 1
C29 |Washer M5 1 C76 |Lower Shaft 460D2-37 1
C30 |Round Head Screw M6x12L 1 C77 |Lower Bracket 460D1-18 1
C31 |Laser Device Set 1 C78 |Hex. Socket Cap Screw M8x20L 2
C32 |Laser Bracket 460D2-61 1 C79 |Upper Shaft 460D2-38 1
C33 |Hex. Socket Cap Screw M10x20L 4 C80 |Eye Bearing POS16 1
C34 |Set Screw M10x16L 4 C81 |Nut M20xP1.5 1
C35 |Metal Scale NPC-003 1 C82 |Lift Cylinder 1
C36 |Spring 9.0x56x54N 460D4-10 2 C83 |Ring 520 4
C37 |Hex. Socket Cap Screw M10x25L 3 C84 |Hex. Socket Cap Screw M8x40L 2
C38 |Spring Washer M10 3 C85 |Spring Washer M8 2
C39 |Upper Bracket 460D1-16 1 C86 |Press Block 460D2-55 1
C40 |Washer 1/2" 4 C87 |Support Plate 460D1-08-A 2
C41  |Nut 1/2" 4 C88 |Washer M10 4
C42 |Nut M6 1 C89 |Spring Washer M10 4
C43 |Spring Washer M6 1 C90 |Hex. Socket Cap Screw M10x30L 4
C44 |Washer M6 1 C91 |Bearing 32009 460D4-20 2
C45 |Brush 331D4-08 1 C92 |Guide Roller Shaft 460D2-11 2
C46 |Oilless Bush 1212 L25A5-08 2 C93 |Guide Roller 460D2-10 2
C47 |Shaft Bushing 460D2-59 1 C94 |Bearing 6005 460D4-21 4

21

03/12/2014



Page 8

SECTION C - PARTS LIST

Parts List for BS-461AS (B035A)

Part No. Description Size No. |Q'ty[Part No. Description Size No. |Q'ty
C95 |Hex. Socket Cap Screw M12x60L 2 C142 |Slide Guide 460D2-14 2
C96 |Spring Washer M12 2 [ C143 |Slide Plate 331D2-15 2
C97 |Washer 460D2-11-A 2 C144 |[Spring Washer M10 6
C98 |Ring R42 2 C145 |[Hex. Socket Cap Screw M10x60L 6
C99 |Nut ANO9 1 C146 |ldle Wheel Cover (Type 120) 460D3-11-A 1
C100 |Teeth Washer AWD9 1 C147 |Button Head Socket Screw M6Ex8L 4
C101 |[Shaft Cover 32009AV 460D4-08 2 [ C148 |Limit Switch AZD-1001T 331D5-06 1
C102 |ldle Wheel 460D1-12 1 C149 [Hex. Socket Cap Screw M4x35L 2

C103 |Hex. Socket Cap Screw M4x35L 2 [ C150 |Limit Switch ED-1-3-32 H33D4-11 1
C104 |Limit Switch AZD-S11 331D5-07 1 C151 |Hex. Socket Cap Screw Md4x35L 2
C105 |Nut M8 2 [ €152 |Qilless Bearing 4040 331D5-14 2
C106 |Short Bracket 460D3-27-A 1 C153 |Spacer 331D2-02-A 2
C107 |Spacer 460D3-27-C 1 C154 |Key 14x9x50 1
C108 |Button Head Socket Screw M8x25L 4 C155 |Gear Reducer 120#1/40 460D4-15 1
C109 |Hex. Cap Bolt |M8x2OL 1 C156 |Motor 5HP 1
C110 |Hex. Cap Bolt |M8x2OL 1 C157 |Hex. Cap Bolt M10x35L 4
C111  |Spring Washer |IVI8 1 C158 |Spring Washer M10 4
C112 |[Set Screw Md4x12L 2 [ C159 |Washer M10 4
C113 |[Safe Locker 460D3-27-4 1 C160 |Key 10x8x40 1
C114 |Spring 1 C161 [Wheel Box (Type 120) 460D3-15 1
C115 |[Spacer 460D3-27-6 1 C162 |Belt 1922V504 460D4-06 1
C116 |Holding Bracket 460D3-27-2 1 C163 |Speed Controlled Wheel (Variable) |460D4-16 1
C117 |Bracket Bush 460D3-27-5 1 C164 |Speed Controlled Wheel (Fixing) |460D4-16 1
C118 |Long Bracket 460D3-27 1 C165 [Hex. Socket Cap Screw M8xB5L 1
C119 |Handle 3500217 2 C166 [Wheel Box Cover (Type 120) 460D3-16 1
C120 [Handwheel 3500216 1 C167 |Button Head Socket Screw M5x8L 8
C121 |Set Screw M8x10L 1 C168 |Button Head Socket Screw M5x8L 4
C122 |[Key 5x5x30L 1 C169 |Cover Plate 460D3-16-A 1
C123 |Lead Screw Bushing 460D2-16-A 1
C124 |(Bearing 51203 331D4-18 1
C125 |Blade Tension Gauge 460D4-12 1
C126 |Screw Bushing 460D2-16-B 1
C127 |Contactor 460D2-48 1
C128 |[Nut M8 1
C129 |Hex. Cap Bolt M8x60L 1
C130 |Lead Screw 460D2-16 1
C131 |Disc Spring 502225 460D4-09 8
C132 |Spring Pin S5x12L 2
C133 |[Spring Bush 460D2-47 1
C134 |Hex. Socket Cap Screw M4x35L 2
C135 |Limit Switch AZD-1001T 331D5-06 1
C136 |[ldle Wheel Washer 460D2-12-C 1
C137 |Ring 545 2
C138 |[ldle Wheel Shaft Set (type 120) 460D2-12 1
C139 |[Slide (type 120) 460D2-13 1
C140 |Pin 16x90L 1
C141 |[Set Screw M12x25L 1

22

03/12/2014



03/12/2014

Parts List for BS-461AS (B035A)

Page 9

LA-0120001

69T

\ ,__Q
()BT m\ o’rf@ o1 "
O £91

(8)91
991

(v)es @8

. ()58 gg
8

(26b1

(st Mf\m:
T
(@St A@Aoﬂ
4

09T (p)gsT
BST yser

J NOILO3S
3vSao9y-3In

23



Page 10 Parts List for BS-461AS (B035A)
SECTION D — PARTS LIST
Part No. Description Size No. Q'ty || Part No. Description Size No. |Q'ty

D1 Bearing Long Shaft L46N2-19 2
D2 |Bearing 6201 L25A5-03 4
D3 Bearing Sleeve (Long) 460D2-63 1
D4 Bearing Sleeve (Short ) 460D2-62 1
D5 |Spring Washer M10 2
D6  |Nut M10 2
D7 Hex. Socket Cap Screw M6Ex20L 2
D8 |Adjusting Screw L46N2-33 1
D9  |Adjusting Spring 460D4-11 1
D10 |Guide Pin 3500210 1
D11 |Hex. Socket Cap Screw M8x40L 1
D12  |Left Guide Block 460D 1-09 1
D13 |Bearing 6200 L25A5-01 2
D14 |Bearing Bracket 460D1-22 1
D15 |Shaft Sleeve L46N2-51-1 1
D16 |Bracket Shaft L46N2-51-2 2
D17 |Guide Carbide (LF) L46N2-34 1
D18 |Guide Carbide (LR) L46N2-34-1 1
D19 |Spring Pin D3x12L 2
D20 |Spring Pin D3x12L 2
D21 |Guide Carbide (RR) L46N2-34-3 1
D22 |Guide Carbide (RF) L46N2-34-2 1
D23 |Bearing Shaft L46N2-51-1 2
D24 |Bearing Bracket 460D1-22 1
D25 |Bearing 6200 L25A5-01 2
D26 |Shaft Sleeve L46N2-51-2 1
D27 |Hex. Socket Cap Screw M6x20L 2
D28 |Right Guide Block 460D1-10 1
D29 |Nut M10 2
D30 |[Spring Washer M10 2
D31 |Bearing Sleeve (Long) 460D2-63 1
D32 [Hex. Socket Cap Screw M8x40L 1
D33 |Guide Pin 3500210 1
D34 |Adjusting Pin 460D4-11 1
D35 |Adjusting Screw L46N2-33 1
D36 |Bearing 6201 L25A5-03 4
D37 |Bearing Long Shaft L46N2-19 2
D38 |Bearing Sleeve (Short ) 460D2-62 1

24

03/12/2014



03/12/2014

Parts List for BS-461AS (B035A)

Page 11

LA-0120001

1v3S ONIRMY3E dvId

1v3S ONIYY39 LNOU4

d NOILO3S
3vSd0o9t-AN

25



Page 12 Parts List for BS-461AS (B035A) 03/12/2014
SECTION E - PARTS LIST
Part No. Description Size No. Q'ty|| Part No. Description Size No. Q'ty
E1 Cock 1/4x1/4 L25A4-48 1
E2 Spring Washer M12 1
E3 [Fixing Bracket 331D3-22 1
E4 Fitting 1/4x1/4 L25A4-36 1
ES Big Round Head Screw M6x8L 2
E6 Fitting 1/4x1/4 L25A4-36 1
E7 Hose 1/4"x185mm 1
E8 Hose 1/4"x2215mm| 1
E9 [Cock 1/4x1/4 L25A4-49 1
E10 [Nozzle Set L46N2-20 1
E11 [Nozzle 1/4"x18"L 460D4-04 1
E12 |Y Fit L25A4-62 1
E13 |Hose 1/4"x2700mm| 1
E14 |Hose 1/4"x1580mm| 1
E15 [Cock 1/4x1/4 L25A4-49 1
E16 [90° Fitting 1/4x1/8 L25A4-39 1
E17 |Fitting 3/8x1/4 L25A4-35 1
E18 |90° Fitting 3/8x1/4 L25A4-21 1
E19 |[Fitting Set 3/8 L25A4-60 1
E20 [90° Fitting 1/2x3/8 3300415 1
E21 |Coolant Pump 1/6"x150L 1
E22 |Hose 1/4"x1400mm| 1

26



Page 13 Parts List for BS-461AS (B035A) 03/12/2014

1000710-V1

UE-460DSAE
SECTION E

27



Page 14 Parts List for BS-461AS (B035A) 03/12/2014
SECTION F — PARTS LIST
Part No. Description Size No. [ Q'ty[|Part No. Description Size No. [(Q'ty
F1 Power Switch 1
F2 |Coolant Overload Relay 1
F3 |Coolant Magnetic Switch 1
F4  |Hydraulic Overload Relay 1
F5 |Hydraulic Magnetic Switch 1
F6 |Blade Overload Relay 1
F7 |Blade Magnetic Switch 1
F8 [Transformer Power in Fuse 1
F9 |Transformer Power in Fuse 1
F10 |AC110V Fuse 1
F11 |AC110V Fuse 1
F12 |Transformer 1
F13 |Terminal Block 1
F14 |Relay Base 1
F15 |Relay 1
F16 |Relay Base 1
F17 |Relay 1
F18 |Relay Base 1
F19 |Relay 1
F20 |Relay Base 1
F21 |Relay 1
F22 |Relay Base 1
F23 |Relay 1
F24 |Relay Base {
F25 |Relay 1
F26 |[Fuse 1
F27 |Fuse 1
F28 [Fuse 1
F29 |Terminal Block 1
F30 [Powerin Fuse 1
F31 [Powerin Fuse 1
F32 |Powerin Fuse 1
F33 |Powerin Terminal 1
F34 |Powerin Terminal 1
F35 [|Powerin Terminal 1
F36 |Grounding Plate 1
F37 |Power Indicator Light 1
F38 |Blade Stop Button 1
F39 |Coolant Start Switch 1
F40 [Bow Down Button 1
F41 |Bow Up Button 1
F42 |Vise Open Button 1
F43 |Vise Close Button 1
F44 |Blade Start Button 1
F45 |Hydraulic Start Button 1
F46 |Emergency Stop Button 1
F47 |Cutting Feed Rate Valve 1

28



Page 15

Parts List for BS-461AS (B035A) 03/12/2014
UE-460DSAE
SECTION F
1 12 13
\ F ]
EIEIEIEIE 1T
@Eﬂ@@@@@@@
BOOOOBOECEBEE®
QOOOOBEGEGEE]|
TaE 0000 PPPOReTams 3o CeeeED CO C0 @
||!.15u““ L ‘:‘/U\-—‘ 3'53 518 7 5|8 58 5|8 5
of FFFectreseese® B2 |l el Lo ule ut
-(:l-b00000bo0eee (43 |, !
o) [ T ercoceseeeces fT)f 34 ok \i
// |\\\\\ ||\ i H\H\ lT \\f\
36 /34\32 30 29 28\26/24{22&20 18 |16 |14
35 33 31 27 25 23 21 19 17 15
38 40 42
47 46 45 44
T000729-V1

29



	B035A BS461AS BANDSAW.pdf
	MANUAL FRONT COVER TEMPLATE.pdf
	B035A BS461AS BANDSAW.pdf

	Metal Cutting Bandsaw_Safety.pdf



